/2 emesent

CAGE ASSEMBLY GUIDE

DOCUMENT NUMBER: INSTR-010
REVISION NUMBER: 1.0
RELEASE DATE: 29 JUL 2021

PREPARED BY:

EMESENT PTY LTD

LEVEL G, BUILDING 4, KINGS ROW OFFICE PARK

40-52 MCDOUGALL ST, MILTON, QLD, 4064 AUSTRALIA

EMAIL:  INFO@EMESENT.IO
PHONE: +617 3548 9494



Cage Assembly Guide CP

Copyright

The content of this document is confidential and intended for reading only by the addressee. All rights
including Intellectual Property Rights flowing from, incidental to or contained in this document
irrevocably vest in Emesent unless otherwise agreed to in writing.

©Emesent 2021

Using this manual

Hovermap is a powerful system that can be used as a Lidar mapping payload but also as an advanced
autopilot for drones. It is therefore recommended to read the user manual thoroughly to make use of
all its capabilities in a safe and productive way.

Disclaimer and safety guidelines

This product is not a toy and is not suitable for children under the age of 18. It must be operated with
caution, common sense and according to the instructions in this user manual. Failure to operateitina
safe and responsible manner could result in product loss or injury.

By using this product, you hereby agree that you are solely responsible for your own conduct while
using it, and for any consequences thereof. You also agree to use this product only for purposes that
are in accordance with all applicable laws, rules and regulations.

Release date: 29 Jul 2021
Revision: 1.0



Cage Assembly Guide

Warnings

This document is legally privileged, confidential under applicable law and is intended only for the use of
the individual or entity to whom it is addressed. If you have received this transmission in error, you are
hereby notified that any use, dissemination, distribution or reproduction is strictly prohibited. If you are
not the intended recipient, please notify the sender and delete the message from your system.

Product warnings

Class 1 Laser

Product
(21 CFR 1040.10 and
1040.11)

WARNING
HAZARDOUS MOVING PARTS
KEEP FINGERS AND OTHER
BODY PARTS AWAY

CEE &
) I1C

Release date: 29 Jul 2021
Revision: 1.0



Cage Assembly Guide

Contents

1. Parts and tOOIS lISt ..ecuiiiiiiieieeeceecce e 1
1.1 PAIES 1S ittt ettt ettt et et h e bt h e bbbt bbb e b b e et et et et et e e b e ene 1
1.2 TOOIS TIST vttt ettt ettt sttt b e bbbt b ettt b et e b e bbb e bt b ene et e e b ens 2
2. CaBE ASSEMDIY ittt st st st 2
2.1 ASSEMDIE CAZE TrAME ettt sttt s b e sttt e b e e e e e e ssasaesaene 2
2.2 ATEACH ThE TOWEE COVEI ..ttt ettt ettt se s 4
23 Attach the HMC Carbon PIate .....coeverivininirierieieieteteeetee sttt st sttt aeaesasna s e e 5
24 ATEACH T DATLEIY .ttt sttt 6
2.5 ALEACH TN UPPEI COVET ..ttt sttt ettt st sb e sbe bbb s b st e s et et e s eneensesesnesnnone 7
2.6 ASSEMDBDIEA PrOAUCLE ...ttt sttt ettt et sbe s enes 10
2.7 ALLACH the CArabiNer ..ottt 11

Release date: 29 Jul 2021
Revision: 1.0



Cage Assembly Guide

1. Parts and tools list

1.1 Parts list
Name Part number Required tool Quantity
Cage Carbon Uni Plate Assembly E10-HMC-PLATE 1
Cage Upper Polycarbonate Cover E34-HMC-PC-TOP 1
Cage Lower Polycarbonate Cover E34-HMC-PC-BOT 1
Large Carabiner E31-1031457 1
Cage Quick Release Pin E31-RWB-1688 2
M5 X 10mm Full Thread Cap Head E95-SSCF-M5-10-A4-R360 | 4 mm hex 8
Screws (DIN 912) - Thread Locking A4 driver
M5 Hexagon Nylon Locking Nuts (DIN E95-HNN-M5-A2 8 mm spanner 4
985) - A2
M5 Form A Flat Washers (DIN 125) - A2 E95-HPW-M5-A2 8
Lemo to D-Tap Power Cable E02-HVM-LDP-0300 1
SS Half Cage w/ welded nuts E32-HMC-SS-LKNT 1
SS Half Cage E32-HMC-SS 1
M8 X 16mm Full Thread Cap Head E98-SSCF-M8-16-A4-R360 | 6 mm hex 6
Screws (DIN 912) - Thread Locking A4 driver

Release date: 29 Jul 2021
Revision: 1.0




Cage Assembly Guide w

1.2 Tools list

+  3/16 hex driver
8 mm spanner
* 4 mm hexdriver
¢+ 6 mm hexdriver

. 2.5 mm hex driver

2.  Cage assembly

2.1 Assemble cage frame

Use the following parts and tools to screw together the SS Half Cage (E32-HMC-SS) and the SS Half Cage
w/ welded nuts (E32-HMC-SS-LKNT):

* 6 mm hex driver

«  M8x 16 mm Full Thread Cap Head Screws - Thread Lock (E98-SSCF-M8-16-A4-R360)

Release date: 29 Jul 2021
Revision: 1.0



Cage Assembly Guide

/ Hame: MB X Témm Full Thread Coj
SKU: E98-S5CF-M8-16-A4-R360

—|_SKU: E32-HMC-S5-L

p Head Screw - Thread Lock ™
)

¢ N&me: 53 Half Cog(e wi welded nuls“}

T

ASSEMELY DIAGRAM

dor peochuct vy ¥

O rasdex] i b Iy Ckabend QRBeemERy oL

Dencrpten
Cage Frame Assembly

Deawn by, D Dot

Company Conflidential

Emasant Pty L3z
Tach T

174 crt
Pularrenle, D4 Auatails, $069

el HTHENE b
51 1573 3184 5030 [EXT. 184y

Andrew Harrison | 29/08/2020
Crchadhppeovedty, | Civmaipervee Dt

[ 1 i

Ei0-HMC-PLATE
Cmmng Scate | Shest Rvnin
" 1ot [ A
Il 8

Release date: 29 Jul 2021

Revision: 1.0




Cage Assembly Guide w

2.2  Attach the lower cover

Use the following parts and tools to screw the Cage Lower Polycarbonate Cover (E34-HMC-PC-BOT) to the
cage frame:

¢ 4 mm hexdriver

8 mm spanner

«  M5x 10 mm Full Thread Cap Head Screws - Thread Lock (E95-SSCF-M5-10-A4-R360)
M5 Form A Flat Washers (E95-HPW-M5-A2)

* M5 Hex Nylon Lock Nuts (E94-HNN-M5-A4)

|
I

—_/ Name: Cage Frame Assembly ™, 18
\_SKEU: E10-HMC-FRAME

—_( Naorme: M5 Hex Nylon Lock MUF ™
SKU EF4-HMMN-M5-A4 Vi

___/ Name: M5 Form A Flat Washer ™,
\_SEU: EPS-HPW-M5-A2 vy

~Name: W5 X T0mm Foll Thiead Tap Head Screw- Thread Lock ™,
\_SKU: E?5-55CF-M5-10-A4-R350 S

& Coge Lower Polycorbonufe Tover ™y
b SKU E34-HMC-PC-BOT J

ASSEMELY DIAGRAM

" o et e Lo g s i prct umh, € bahar it |E
oo e b S AR Soeron

The crawee an it oo [
P mm‘ﬁ'a’gu g Emesent Hovermap Mining Cage

A | weation permwnsaon of Emesent Py Lid D by Dvmen Diste:
Company ial Andrew Harrison
= T

" L

£ EDO-EMT-HMG F

St R
2007 | A

L1 F T 3 T 7 S T - S 7 | E ‘

e
st arnani ko 23

Release date: 29 Jul 2021 4
Revision: 1.0



Cage Assembly Guide w

2.3  Attach the HMC carbon plate

Use the following parts and tools to screw the HMC Carbon Plate (E33-MNT-CFM-HMC) to the cage
assembly:

* 4 mm hexdriver
«  M5x 10 mm Full Thread Cap Head Screws - Thread Lock (E95-SSCF-M5-10-A4-R360)
M5 Form A Flat Washers (E95-HPW-M5-A2)

B B
e c
N ~Name: HWC Ca FEo_F'IEf_
SKU 533 MNT-CFM-HMCE )/
D "\_ D
N, Nome M5 Form A Flat Washer ™,
N\ \_SKU: E95-HPW-M5-A2
X,
|| | ¢ Mome: M5 X 10mm Full Thread Cap Head Screw- Thread [ocE | |
_SKU: EP5-SSCF-M5-10-A4-R360
MSEMIIJ’ DIAGRAM
el Thi document sutinen e Dot and pediors o product cuemti f e bamctcrs | E
o e 179 oA S S
Dwtrgmon
o ot S Emesent Hovermap Mining Cage
W n;%_m f‘”(ﬁmllﬂ&‘lﬂnlﬂ
] mﬂ-ﬂm‘ﬂ""“w‘“ Do by Drapwen Do —
Company Androw Harrison

[E=r=r=r

Erasec ey s e
F 1 Tathnougy 1 EO0-EMT-HMC E
Vasaia, A5 A fomd Drmeng Gosie. | St Foron

e pevasant -
+51 (0T} 184 6030 (EXT. 104) 3 ol ¥ | A

L i z 3 | 4 | 5 | & | i I B ‘

Release date: 29 Jul 2021 5
Revision: 1.0



Cage Assembly Guide w

2.4  Attach the battery

Lock the V-Mount Battery 95Wh (E01-BAT-VMNT-95WH) in place by sliding the battery from the position
shown to the left.

@  Torelease the battery, hold in the button on the side of the battery plate.

I
Al A
Ui‘i‘i&?’-mﬁﬁﬁrﬂaﬁ'ﬁﬁ?m_\
— A _SKU: EO1-BAT-VMNT-95WH =
B 18
Ci C
D D
. Slide battery from this pesition to the left to lock the battery in place. ' B
Reverse the process while holding in the butfon on the side of the battery plate to release i,
ASSEMBLY DIAGRAM
E| Thes ocuement Gutines o pats and posaes or product anemtly ¥ hatmerismcton |
0 P DReTe 10 T Sed0besd 0uemly dOCment

s st ey st o0 [rm—

e o Comddertatand g Emasent Hovermap Mining Cage

|

BT CAED, CORED, LOANED  mhce o st

e it e
] et persrian 0f Emenent Py Lid Tewwn iy T Ciate -
Company Confidential Andrew Harrison | 39008/2020
PRy ApCee] Loy s A wivin) Ot
[ ee
och Tranefer Butding EO0-EMT-HMC

F ;mn' cr‘“‘“““ o Cemarny Scale | Shent Hewmsn g

47T 3184 6000 7. 104) 23 4007 | A

L 1 I 2 I 3 | 3 T g T [ I 7 [ £} ‘

Release date: 29 Jul 2021 6
Revision: 1.0



Cage Assembly Guide w

2.5 Attach the upper cover

Place the Cage Upper Polycarbonate Cover (E34-HMC-PC-TOP) down so that it sits in the channel of the
lower polycarbonate cover.

r 1 I 2 I 3 I 4 I 5 I [ I 7 I 8 1

|
Al A
B B
Home: Cage Upper Polycarbonale Cover )
SKL: E34-HMC-FP(?~TOF'
Ci C
Place the cover down so that it sits in the channel
of the Cage Lower Polycarbonate Cover
D| D
ASSEMBLY DIAGRAM
E| 1 o re [T rm— |
Thes diawareg el oy FobonTaien of Dwncrgson
e 'M-”ﬁz‘ﬁm Emetent Hovermap Mining Cage
| DS, CrSE D, (‘ifﬁ.!uﬂhnmﬂﬂ-‘
| | :wmdwmlm v by D Oute
Company Confidential Androw Harrison | 200092020
Chechad Agprowind by CheChad Agprirnd Duter
JEmesent (s
E 1"”-":“:’““““ EO0-EMT-HME
Fubseriale. L Auimieat. 4008 Drmarrg Scate | Swet Ve,
T e b0 et w0y it Sof? | A

L 1 z 3 | 4 | g | [ | 7 | 8 ‘

Release date: 29 Jul 2021 7
Revision: 1.0



Cage Assembly Guide w

Ensure that the holes in the cover and the steel frame are lined up, then slide the Quick Release Pins
(E31-RWB-1688) into place.

r i I 2 I 3 I 3 T 5 I B I 7 I g 1

|
Al A
Name: Gluick Relea
SKU: E31-RWB-1688
B B
- Ensure the holes in the cover and steel frame are -
lined up belfore sliding the quick release pins in place
c C
- - —d
D D|
ASSEMBLY DIAGRAM
E Tris Gocument ouliren 8 parh and poalon for product amemi. § eiver revuciors | E
e o 1 e b
Ihm.ﬂm“mu Desompson
d‘:.-ﬁn-‘.m“n‘-:”nsqw s Emesent Hovermap Mining Cage
mﬂgﬂ. N,B-lwi‘?:ilﬁﬂw
] | wertiar, o, o Ermment Py Lt ‘D by, Cipan Dt t—
Compary Confidential Andrew Harrison | 200972020
[ [Ceohoty | Gt e o
Emesant Phy Ui,
. T Fars o0t kc 2
Pubenvae, O, Austrabe, 4069 B ey p— o
127 07) 3754 6030 (EXT. 104) i o7 A

L 1 | 2 I 3 | 4 1 S 1 6 | 7 | 8 ‘

Release date: 29 Jul 2021 8
Revision: 1.0



Cage Assembly Guide

Rotate the tang 90 degrees to lock the quick release pin.

r 1 | 2 [ 3 I 4 I

Rotate the tang 90 degrees
to lock the quri?k !EIeg?; pin

DETAIL &

SCALE 2:1

|E

ASSEMBLY DIAGRAM
Trin doxcusrsnd couting proaitionn for prochuect Casdenbly. If Aurite inainclion
|'-ﬁ—?=-~m¢ Desongaan
Py bre by
e aS e i G pery | Emesent Havermap Mining Cage
| DSCY OISED. 0, LOANERDD i whole or part
0 i e vy pramirn
| wrifhon porminaion of Emesent Pty L L, by O Dt
Company Confidential Androw Harrison | 20092020
P Mt
| Bty
B " Busang EO0-EMT-HMC
Pusesaie. Ausitraba. 406F e Scais | Sheet ]
| wowtw esant .
«&1 {07} 3984 5030 (EXT. 104 Ll Tol? A

| [ 1 7

Release date: 29 Jul 2021
Revision: 1.0




Cage Assembly Guide w

2.6 Assembled product

The final product should resemble the following image.

I 1 [ 2 [ 3 | 4 1 5 | 3 | r 4 [ 8

A

Bl

C

- .

D

ASSEMBLY DIAGRAM
E| e el ol T oy it Eio 1 ot vimerty, U R airactions
ED e
- [

;-o-mu-r;::z’m‘ Emesent Hovermap Mining Cage
GRSl GRED, COMED, LOANED i whcie o pat
o o e s wins

| e paresen o Emben Py L1 == Trmem Date

Company Confidential Andrew Harrison | 20002020
Jemmsen ey Tt S
ach Buairg

Fi 1 Y.Mm:ﬂ EDD-EMT-HMC
Putemvaie. . Ausiraia. 4053 T e
o aanant
+81 {07) 2184 6038 [EXT. 104) 12 147 | A

L 1 | 2 1 3 | 4 1 S | 3 | 7 | g

Release date: 29 Jul 2021
Revision: 1.0



Cage Assembly Guide m

2.7 Attach the carabiner

Attach the carabiner at the point shown in the following image.

© Tip
While you can attach the carabiner at either end, we recommend attaching it at

the end with the polycarbonate cover. This is so that the Hovermap is pointing
down the hole and is sheltered properly by the cover.

I 1 2 3 1 | 5 6 7 8 1
A A
B B
C] C
D) D

ASSEMBLY DIAGRAM
E Supplied Carabiners are: s Pk i o i A =
Compliant with AS/NZS 1821.1 — Connection Hardware i cmingard ary oo o —
Screw Locking s e congents) na capTg rapeny fmesem Hovermap Mining Cage
R 1’ d C -f f23 kN DISCLOSED, COPIED, LOANED In whoie or part. Affachment Points
| ] ated Capacity o S o — |
Company Confi i Andrew Harrison | 28/07/2021
(P emesent """
Errr=
F S i fieaas Row Ofee Fark| £o0 par-HMC F
W¥lom, Omceistand. Drawing Scale- | Sheet: Revision.
?.!’-“E?fﬁ“;”‘&su(m 104) 13 1of1 A

L T 7 3 4 | 5 [ T T I 8 ‘

Release date: 29 Jul 2021 11
Revision: 1.0



PREPARED BY:

EMESENT PTY LTD

LEVEL G, BUILDING 4, KINGS ROW OFFICE PARK

40-52 MCDOUGALL ST, MILTON, QLD, 4064 AUSTRALIA

EMAIL:  INFO@EMESENT.IO
PHONE: +617 3548 9494



	Parts and tools list
	Parts list
	Tools list

	Cage assembly
	Assemble cage frame
	Attach the lower cover
	Attach the HMC carbon plate
	Attach the battery
	Attach the upper cover
	Assembled product
	Attach the carabiner


